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IEC 1109
Design Test Report

Ohio Brass Hi*Lite XL

This design test report records the results of laboratory tests
made on the Ohio Brass Hi*Lite XL Suspension Insulators.

Test performed in accordance with IEC Standard 1109,
clause 5 and Annex C.

The Hi*Lite XL Suspension Insulators meet all applicable
requirements of these standards.

M.G. Comber
V.P.-Engineering

John Sakich
Engineering Manager























Picture 1 : composite insulator type 25k SML, No. 421205/1004.
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Picture 2 : composite insulator type 50k SML, No. 423205/1301.
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Picture 3 : No. 2 special samples of composite insulator type 50k
SML, No. 423205/1301, and No. 2 special samples of
composite insulator type 25k SML, No. 411205/1004.
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Picture 4 : special samples of composite insulator type 50k SML, No.
423205/1301, at the end of the traking and erosion tests of
1,000 hours, no puncture of weathersheds shall be noted.



test report LAB.94/000893 p.15

Picture 5 : special samples of composite insulator type 25k SML, No.
411205/1004, at the end of the traking and erosion tests of
1,000 hours, no puncture of weathersheds shall be noted.







































Annex C
IEC 1109
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Fig. 1 - View of the insulator n° 234063-3001 before the test

MOD. A1265IG
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Fig. 1 - View of the insulator n° 234063-3001 before the test
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Fig. 3 - Scheme of the daily aging cycle
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6.2 Surface conditions after the test

Ohio Brass n° 234063-3001:

No significant tracking and shed punctures have been observed on the tested sample.
Light erosion has been observed in correspondence to the moulding line.
Salt deposits are visible on the core and under the sheds.

A view of the insulators and details of the surface at the end of the test are shown in the figs. 7 and 8 on
pages 16 and 17, respectively.

Ohio Brass n° 234068-3001:

No significant tracking and shed punctures have been observed on the tested sample.
Light erosion has been observed on the core between third and fourth shed (fig. 10 on page 19), and in
correspondence to the moulding line.
Salt deposits are visible on the core and under the sheds.

A view of the insulators and details of the surface at the end of the test are shown in the figs. 9, 10 and 11
on pages 18, 19 and 20, respectively.
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7. Conclusions

Flashover has not occurred during the whole test period of 5000 hours on the tested samples.
Very light erosion has been observed on the surface of the tested sample n° 234068-3001 and 234063-
3001 at the end of the test.
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Fig. 7 - View of the insulator n° 234063-3001 after the test
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Fig. 8 - Details of the insulator n° 234063-3001 after the test



test report AT - 97/023726 p.18

Fig. 9 - View of the insulator n° 234068-3001 after the test
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Fig. 10 - Details of the insulator n° 234068-3001 after the test
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Fig. 11 - Details of the insulator n° 234068-3001 after the test






